



EFFECTIS ERA AVRASYA TEST ve BELGELENDİRME AŞ  
Dilovası OSB Mahallesi Fırat Caddesi No: 18  
Dilovası, Kocaeli / TÜRKİYE  
www.effectis.com

## DECLARATION OF TEST RESULTS

No: EEA – 2100 – 0044

The fire resistance test was carried out for the product as described below at Efectis Era Avrasya Test Laboratory on 29.03.2021 in accordance with the test standard:

**EN 1634-1:2014+A1:2018**

“Arbor-Fenex 78 Series Top Hung Window”  
OPENABLE WINDOW

FIRE RESISTANCE CLASSIFICATION	
Direction: Opening away from the fire	E60, EI <sub>2</sub> 60, EI <sub>1</sub> 60

Sponsor company: SELECTRON ELEKTROKİMYA SAN. VE TİC. LTD. ŞTİ.  
Halkalı Merkez Mah. Şengül Sok. No:6 Küçükçekmece  
İstanbul/TURKEY

Manufactured by: SELECTRON ELEKTROKİMYA SAN. VE TİC. LTD. ŞTİ.  
Halkalı Merkez Mah. Şengül Sok. No:6 Küçükçekmece  
İstanbul/TURKEY

Onur DAĞ  
Chief Technical Officer  
31.03.2021

This document is a declaration of test results and does not represent any type of approval or certification of the product.  
All details related to product specifications and field of applications are described in the report No: **EEA-21-057**

